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3 FLRAEID ENGINTERING CONSULTANTS
P . I -\I.F’u‘l:l'e AapAls mAss .
DO |
Contractor . (bas:gdi das Joaa) 4:_:.:_5.an| Y glaal) blas Lé)js EGJw
Area Ref. :  station from 6+814 to 6+762 r.5.r
Test Report No. : 1
Element : Class & Type of Concrete : || |1f l;' '
Particular Area g * Slump (mm) : 200 mm
Date of Casting : 28-Oct-2023 Air Content (%) :
Conc. Supplier P e . Con'c. Temp (°C) : 22
Truck No. : Ambient Temp (°C) :
Unit Weight (T/m?):

Date of Tes s A-Nov-2023

AGE OF CUBES 7 DAYS
Width Volume| Density Compressive )
Cube No. [ Length cm . Height cm Ke. a® | Kafen? Falling Load kN strength Kg/er? Type of Failure
15 15 15 225 7854 | 3375 2.32711 340 154.0
15 15 15 225 7841 | 3375 | 2.32326 376 170.3
15 15 15 225 7836 | 3375 2.32178 386 174.9
Required 7 Day Average Comp.
Strength Kg/cm? 150.0 Strength Kg/cm® |
Checked By Inspected By Witnessed By

W U”‘?

N .
Laboratory Eng. '_ Q.C. Inspector, Contractor ) Con.urftﬁntéé) L)/} w-ﬁ_)

DATE: 4-Now-2023 DATE: 4-Mov-2023 DATE: 4-Nov-2023

*DateofTest = 25-Nov-2023
AGE OF CUBES 28 DAYS

. 2 | Weight |Volume| Density fait - Compressive # ~ Fail
Mo. R cm At Amac Kg. em’ Kg{cm’ sling load Strength If(g/‘t:r!‘l2 s e
2 a5 15 15 225 7841 | 3375 | 2.40500 530 240.1
4q 15 15 225 7864 | 33751 2.33007 560 253.7
& 5 ; 15 15 225 ?’821___ 33?__5:_J Z._31?'33 545 246.9
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Contractor (o9l Jagd Jona) dragosf CMglaall odac (555 45,4
Area Ref. statlon from 6+758 to 64714 r.s.r
Test Report No. : 1
RO L I J” [ T I E,,
Element RIS Class & Type of Concrete : | * LKEem®
Particular Area : Slump (mm) : 200 mm
Date of Casting ¢ 25-Oct-2023 Air Content (%) :
Conc. Supplier s 505 Con'c. Temp (°C) : 22
Truck No. : Ambient Temp (°C) :
Unit Weight (T/m?):
& 0 L)
& 0 H BJs
Width i Weight |Volume| Density Compressive "
Cube No. | Length cm P Height cm| Area cm? Ke. o Keferi® Falling Load kN Strength Kefen? Type of Failure
15 15 15 225 7854 | 3375 2.32711 398 180.3
15 i5 15 225 7869 | 3375 | 2.33156 412 186.6
15 I5. 15 225 7847 | 3375 2.32504 400 181.2
Required 7 Dav Average Comp.
Strength Kg/cm® 150.0 Strength Kg/cm®
Checked By Inspected By Witnessed By \
= M
. r}l ey /-\ *\“— - -
Laboratory Eng. Q.C. Inspector, Contractor Conﬂﬂﬁﬁw Sl
DATE: 5-Nov-2023 DATE: S5-Nov-2023 DATE 5-Nov-2023
Dateof Test 26-Nov-2023
AGE OF CUBES 28 DAYS
Cube Width i ;| Weight |Volume| Density i Compressive s F
i g L f Fail
No. Length cm o Height em| Area cm Kg. aii? Kg/cm’ Falling Load ki Strength Ke/crm? Type of Failure
2 15 15 15 225 3375 | 2.40500 5390 267.3
4 15 15 15 225 3375 | 0.00000 630 285.4
B i5 i3 15 225 33?5 0.00000 612 2712
|
00.0 : P 3 !
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Contractor

(pagzell anss Jome) dusgesadl Y glasl) suus _@53 a5

Area Ref. station from 6+710to r.s.r

Test Report No. : 1 ! “l
H i LRI A a1

Element - Class & Type of Concrete : !1 - 5* LET 4 %IIIPHE&HI

Particular Area 4 _ Slump (mm) : 200 mm
Date of Casting ¢ 30-Oct-2023 Air Content (%) :
Conc. Supplier : st (55 Con'c. Temp (°C) : 22
Truck No. : Ambient Temp (°C) :
Unit Weight (T/m?):
DatenfiTests  6-Nov-2023
AGE OE CUBES 4 DAYS
Width Weight |Volume| Density " Compressive
Cube No. igh Falli T fFail
ube No. | Lengthcm - Height cm| Area cm kg, ai? Kafeni? alling Load kN Strength Ke/em® ype of Failure
= ) 15 15 15 225 7891 | 3375 2.33807 412 186.6
2 15 15 15 225 7867 | 3375 | 2.33096 423 191.6
3 15 15 15 225 7857 | 3375 2.32800 405 183.5
Required 7 Day Average Comp.
Strength Kg/cm® 150.0 Strength Kg/cm® | 135‘:3"
Checked By Inspected By Witnessed By
{ Y - \\
= »
Laboratory Eng. Q.C. inspector, Contractor E@J‘!tfr? L—/ \ L & d \J
DATE: 6-Nov-2023 DATE: 6-Nov-2023 DATE: © 6-Now-2023
PE ° 0 1 .
L L) - o DA
Cube H Width. = 2 | Weight Volume| Density " I Compressive 4 Fpsi
No. Length ¢t o Height cm| Areacm Ke. e Kg,‘cm’ Falling Load ki Strength Kgfem 3 vpe of Failure
A 1% 15 15 225 3375 | 2.40500 513 2324
13 15 a5 225 3375 | 0.00000 522 236.5
6 15 15 15 225 - 3375 | 0.00000 498 2256 -




FLEARID ENGINETRING SONSULTANTS
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Contractor

Area Ref.

(035201 Jad Jona) dragasdl Co)glinll buke (5355 45,

station from 6+654 to 6+626 r.s.,r

Test Report No. :

Tlement
Particular Area 5
Date of Casting -
Conc. Supplier

Truck No. :

Date of Test:

7-Nov-2023

Class & Type of Concrete :
Slump (mm) :

31-Oct-2023

Air Content (%) :

842 (G

- Con'c. Temp (°C) :

Ambient Temp (°C) :
Unit Weight (T/m?):

{200 st | Love]

200 mm

22

A___(_:;E OF_SUBES : 7 DAYS
Density Compressive .
No. 2 F T f Fail
Cube No. | Length cm - Area c.m Ke. - Kefem® alling Load kN Strength Ka/er? ype of Failure
15 15 15 225 7847 | 3375 | 2.32504 387 17535
2 15 i 5] 15 225 7852 | 3375 2.32652 401 181.7
15 15 15 225 7857 | 3375 | 2.32800 395 178.9 4
Required 7 Dav Average Comp.
Strength Kg/cm® 150.0 Strength Kg/cm®
Checked By x\ Inspected By Witnessed By J P
=5 A le A
Lab_oratory Eng. Q.C. Inspector, Contractor @ ’_/ l "4
DATE: 7-Mov-2023 DATE: 7-Nov-2023 DATE: 7-Nov-2023
1) OF | e t5=IND )
f 0 B g DA
Cube Width . 5 | Weight |Volume| Density y Compressive )
: f Fail
No. Length em e Height cm| Area cm Ke. i Kefcm® Falling Load kN Strength Kafem? Type of Failure
2 15 15 15 225 3375 | 2.40500 580 262.7
B i5 15 15 225 3375 | 0.00000 577 261.4
5] 15 15 15 225 - 3375 | 0.00000 532 241.0
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Contractor :

(bag2el o Jona) dusganll COV3lE odes (5568 4T

Area Ref. !

station from 6+854 to 6+798 r.s.r

Test Report No. :

VR
Class & Tvpe of Concrete :Jf'_‘Hi M

Element
Particular Area :
Date of Casting ¢ 1-Nov-2023
Conc¢. Supplie: : ot (g
Truck No. i

8-Nov-2023

DateioFTest:

=~
) .A‘-:-P

,{;
Slump (mm) : 200 mm
Air Content (%) :
Con'c. Temp (°C) : 22
Ambient Temp (°C) :
Unit Weight (T/m?):

AGE OF CUBES,

29-Nov-2023
28 DAYS

Date of Test

) AGE OF CUBES 7 DAYS
Width . , | Weight |Volume| Density Compressive
Cube No. | Lengthcm i Height cm| Area cm Ke. e Kg/om® Falling Load kN swengtivkfent Type of Failure
15 15 15 225 7814 | 3375 2.31526 389 176.2
15 15 15 225 7864 | 3375 | 2.33007 400 181.2
15 15 15 225 7857 | 3375 | 2.32800 396 179.4
Required 7 Day Average Comp.
Strength Kg/cm® 150.0 Strength Kg/em?® L b [ A 10 s |
Checked By Inspected By Witnessed By
i — ‘-
A i A 3 s B
Laboratory Eng. Q.C. Inspector, Contractor Eunmitam/‘% l\/’// k("\-—’,
DATE 8-Nov-2023 DATE: 8-Nov-2023 DATE: é—Nw-ZGZS

Width y Weight [Volume| Density . Compressive
T Fa
i Length cr i Height cm| Area cm Ke a® | Kglem® Falling Load ki Strength Ke/em? ype of Failure
2 15 15 x5 225 3375 | 2.40500 511 231.5
3 25 15 15 225 3375 | 0.00000 605 2741
6 15 15 15 225 3375 | 0.00000 _ 581 ’ 267.7

3 ARy H:'w " |

W St Fosn T |
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o Eank moving T — FLRATID ENGINTERING CONSULTANTS
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Contractor - (03g2dl dans Jons) duagenll OYglaal siis (5568 455
Area Ref. : station from 6+790 to 64750 r.5.r
Test Report No. : 1
- ¥R
Element : Class & Type of Concrete :-__Ei;_;_'.ifi'n_
Particular Area i Slump {mri) ; 200 mm
Date of Casting ;  2-Nov-2023 Air Content (%) :
Conc. Supplier : sas (55 Con'c. Temp (°C) : 22
Truck No. : Ambient Temp (°C) :
Unit Weight (T/m?):

Dateof Test s 9-Nov-2023

AGE OF CUBES 7 DAYS
5 | Welght |Volume| Density Compressive .
Cube No. | Lengthcm - Height em| Area em Ke. G i g{cm’ Falling Load kN Strength ngmz Type of Failure
1 15 15 15 225 7864 | 3375 | 2.33007 381 172.6
15 15 15 225 7824 | 3375 2.31822 398 180.3
3 15 15 15 225 7857 | 3375 | 2.32800 392 177.6

Required 7 Day Average Comp.

Strength Kg/cm? 150.0 Strength Kg/cm®
Checked By Inspected By Witnessed By
i\ e
9
:y T § A \. A \
Y. boratory { 2. Q.C. Inspector, Contractor cma‘&ﬁéﬁ? 7‘}_}—;{ \\C' \—) =
DATE: 9-fiev-2023 . DATE: 9-Nov-2023 DATE: 9-Mov-2023
Late o U=NO )
A ) B 5 DA
Cube Width ; 5 | Weight [Volume| Density . Compressive )
o f
No. Length cm i Height cm| Area cmi ke, s ngma Falling Load kN Shrengts Kg/crnz Type of Failure
15 15 15 225 3375 | 2.40500 530 240.1
15 - i5 15 225 3375 | 0.00000 518 234.7
] i5 15 15 225 3375 | 0.00000 570 258.2
R . . SR =
)

oy J .50
P Y ST
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.\]r-.rlh_( Agpils MAaA g

[naj.?Ji.h;..,me] dragosdl DY gldall sduc 1:5)3.9 dg_,{b :

Contractor

Area Ref. +  station from G+790 to 6+750 r.s.r

Test Report No. : 1

I i h: .. 1 5 ) ll .—':-_—:_-,I-Iu-np" e -

Element b Dt I i Class & Type of Concrete : ‘EEE[“[MM |
Particular Area Slump (mm) : 200 mm
Date of Casting ¢ 2-Nov-2023 Air Content (%) :
Conc. Supplier P ks gigd Con'c. Temp (°C) : 22

Truck No. : Ambient Temp (°C) :

g-Nov-2023
7 DAYS

Date of Test:
AGE OF CUBES

Unit Weight (T/m®):

—

Volume| Density Compressive
Cube No. 2 i f Fail
ube No. | Length cm s Height cm| Area cm Ke. o’ Kefer? Falling Load ki S Kl Type of Failure
1 15 15 15 225 7864 | 3375 | 2.33007 381 172.6
15 15 15 225 7824 | 3375 2.31822 398 180.3
3 15 15 15 225 7857 | 3375 2.32800 392 177.6
Required 7 Day Average Comp.
Strength Kg/cm? 150.0 Strength Kg/em® |
Checked By Inspected By Witnessed By
e ( ;
’ﬁq/ L o SO
Laboratory Eng. QL.C. Inspector, Contractor c‘:’rTsﬁEan \I :
DATE: 9-Nov-2023 DATE: 9-Nov-2023 DATE: 9-Nov-2023 ‘]

Dateof Testa" 30-Nov-2023
AGEOFCUBES® | 28 DAYS
Cube Width 3 , | Weight |Volume| Density ) Compressive .
3 ; T f Failure
No. Length em o Height cm| Arez cm Ke. e Ke/em? Falling Load kiv Strength Ko’ ype of Failure
15 225 3375 | 2.40500 530 240.1
15 225 3375 | 0.00600 518 234.7
5 225 3375 O.GOOGD_ 570 258.2 .
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Contractor

(eag2dl Jans Jona) drogan)] s gliall bdas (5598 455

Area Ref. s

statlon from 64742 to 6+718 r.s.r

Test Report No. :

Class & Type of Concrete : F

53 BB v
e

Element
Particular Area : Slump (mm) : 200 mm
Date of Casting 4-Nov-2023 Alr Content (%) :
Conc. Supplier o (g5 Con'c. Temp (°C) : 22 *
Truck No. - Ambient Temp (°C) :
Unit Weight (T/m?):
Datelofifesis 12-Nov-2023
AGE OF CUBES '
Width Weight Density Compressive ,
C i \ 2
ube No. | Length cm N Helghtcm| Area cm Ke. o | xifend Falling Load kN Strenuth Kfon? Type of Failure
15 15 15 225 7921 | 3375 | 2.34696 356 161.3
15 15 15 225 7921 | 3375 2.34696 405 183.5
15 15 15 225 7857 | 3375 2.32800 399 180.7

Required 7 Day Average Comp.

Strength Kg/cm? 150.0 Strength Kg/cm?® M

Checked By Inspected By Witnessed By

\y !

RN o g
= 7 — =,
Laboratory Eng. Q.C. Inspector, Contractor Consultant 2 D\_/{ \C«._) — J

DATE: 11-Nov-2023 DATE: 11-Nov-2023 DATE: l'l-NDu-ZGZB

Dateofiiesi  2-Dec-2023

AGEOECUBES 28 IDAYS
i , | Weight |Volume| Density ; Compressive ! ,
No. Length cm i Height cm| Area cm Ke. ix? Kgfr:m3 Falling Load kN Strength Kg/cm“ Type of Failure
2 15 15 is 225 3375 | 2.40500 476 2156
4 15 i5 15 225 3375 | 0.00000 452 204.8
6 1.3 5 i5 225 3375 | 0.00000 N 491 - 222.4

1 pEmaey y«‘;w

s 3, 3
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Contractor

Area Ref. 3

(0397 Jans Joss) desgondl ONglaall ous (5563 45,4

station from 6+710 to 6+658 r.s.r

Test Repor? No. :

Element 2
Particular Area

Class & Type of Concrete :

||| 200 kgt [ QRGN

Slump (mm) : 200 mm
Date of Casting :  5-Nov-2023 Air Content (%) :
Conc. Supplier ! SuiE (5553 Con'c. Temp (°C) : 22
Truck No. : - Ambient Temp (°C) :
Unit Weight (T/m®):
Dateof Test: 12-Nov-2023
AGE OF CUBES 7 DAYS
4 Width Weight |Volume| Density = Compressive
Cube No. | Length cm e Height cm| Area cm e, e Kefem® Falling Load kN Strength Kg/em? Type of Failure
15 15 15 15 225 7920 | 3375 | 2.34667 405 183.5
2 15 15 15 225 7828 | 3375 2.31941 388 175.8
3 15 5 15 225 7869 | 3375 | 2.33156 412 186.6
Required 7 Day Average Comp.
Strength Kg/cm? 150.0 Strength Kg/cm?® [Lig PN
Checked By A Inspected By Witnessed By
e~ \
YA =T
Leboratory Eng. Q.C. Inspector, Contractor onsultant \C_ \}\\J :
DATE: 12-Nev-2023 DATE: 12-Nov-2023 DATE: ’ 12-Nov-2023
D oi e Le U
0 B o 2 DA
Cube Width . 5 | Weight [Volume| Density ; Compreassive ’
f Failure
e, Length cm = Height cm| Area cm ke, u Kefem® Falling Load kN — Type of Failur
2 15 £ 15 225 3375 | 2.40500 448 2029
4 15 15 5 225 3375 | 0.00000 465 210.6
& 15 15 15 235 3375 | 0.00000 439 198.9
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Contractor

Area Ref.

(03571 oo Jaso) dungasl c¥glhall oee (5isb S,

station from 0+700 TO 0+590

Element
Particular Area
Date of Casting
Conc. Supplier

Truck No.

Date of Test:
AGE OF CUBES

Test Report No. :

Class & Type of Concrete ;

: Slump (mm) : 200 mm
: 18-Nov-2023 Air Content (%) :
§ sic (5jsd Con'c. Temp (°C) : 22
Ambient Temp (°C) :
Unit Weight (T/m?):

25-Nov-2023
~ 7 DAYS

| Tl orc

Cube No. wci‘::h Height cm| Area cm? Ke. Vc:umn:e 2:::::; Falling Load kN Stf:::l:e::/\:nl Type of Failure
1 15 15 15 225 7867 | 3375 2.33096 499 226.0
2 15 15 15 225 7859 | 3375 2.32859 512 231.9
3 15 15 15 225 7847 | 3375 2.32504 520 235.6
Required 7 Day Average Comp.
Strength Kg/cm® 187.5 Strength Kg/cm® m

Date of Test
AGE OFCUBES

16-Dec-2023

28 DAYS

Checked By Inspected By Witnessed By

i) 1 v

Laboratory Eng. Q.C. Inspector, Contractar Com L/(_,-/ ' \‘(‘&}
DATE: 25-Nov-2023 DATE: 25-Nov-2023 DATE: 25-Nov-2023

: , | Weight |Volume| Density - Comprassive - —_—
No. i Height cm| Area cm K. o Kg/em’ alling Load ki Strength Kefem? ype of Failura
P 15 15 15 225 3375 | 2.40500 670 303.5
4 T 15 15 225 3375 | 0.00000 672 304.4
6 15 15 15 | 225 3375 | 0.00000 640 289.9

] O DU Popray
-I.n\‘_||~:_;‘_\II:.L:__r-_!-I
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7" Earth moving

Contractor 3 (02924l Jand Jana) dragendl CYglaall ouuc (5558 455

Area Ref. :  station from 0+590 TO 04400

-

Test Report No. : i
: Class & Type of Concrete : |- et

Element :

Particular Area : Slump (mm)

'Date of Casting ¢ 15-Nov-2023 Air Content (%) :

Conc. Supplier s Con'c. Temp (°C) : 22
Truck No. : i Ambient Temp (°C) :

Unit Weight (T/m?):

Date oj Test 26-Nov-2023

AGEOFCUBES = = 7 DAYS
Cube No. | L . hem : Height cm| A 2 Nty tersiy Fallin, Lc;ad kN Sompresiv Type of Failure
- Langt cm 8 TR Ke. em’® Kgfem® - Strength Kg/cm® Ly
1 15 15 15 225 7871 | 3375 2.33215 533 241.4
15 15 15 225 7859 | 3375 2.32859 511 231.5
3 15 15 15 225 7867 | 3375 2.33096 539 244.2
Required 7 Day Average Comp. .
Strength Kg/cm® 187.5 Strength Kg/em® |
Checked By Inspected By Witnessed By ~
\N \ \ > ' o 0
?ﬁ g — /| N " agd
Lahnrator\r Eng. Q.C. Inspector, Contractor Consultant £ "/_L_/! N
DATE: 26-Nov-2023 DATE: 26-Nov-2023 . |DATE: - 26-Nov-2023

Dateof Test 17-Dec-2023

AGE OF CUBES 28 DAYS
Cube . 5 Volume| Density . Compressive _
T f Failure
No. Length cm i Height em| Area cm Ke. s Kgfem® Falling Load kN Strenath Kafem? ype of Failur,
2 15 15 15 225 3375 | 2.40500 680 308.0
4 15 15 i5 225 3375 | 0.00000 710 321.6
6 | 15 15°] 15 | 225 | 3375 | 0.00000 616 2790 | N
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Contractor

(0392l Jarss Joma) dogasll ©¥glaal) sass (5365 454

Area Ref. P el Jlesaud
Test Report No. : i
' iF s:.’._'-‘%‘"f—"*v' i ,t;' ilil
Element : Class & Type of Concrete : ! | I,I; : 4‘._(33'5,; J,,] l: i f"
Particular Area : Slump (mm) : 200 mm
Date of Casting ¢ 25-Nov-2023 Air Content (%) :
Conc. Supplier P okegs Con'c. Temp (°C) : 22
Truck No. : Ambient Temp (°C) :
Unit Weight (T/m°):
B, D 0
4 [5) 15 BJ
Width ) Welght |[Volume| Density - Compressive
Cube No. | Lengthcm i Height cm| Area cm?® ke, e Kg/cms Falling Load ki Strasith Kg/cmz Type of Failure 'l
1 15 | 15 | 15 | 225 | 7968 |3375|2.36089 476 215.6 ]
; 15 15 15 225 7985 | 3375 2.36593 483 218.8
3 15 15 15 225 7968 | 3375 | 2.36089 491 222.4
Required 7 Cey Average Comp.
Strength Kg, cm® 187.5 Strength Kg/cm®
Checked By Inspected By Witnessed By
g g
PR S W "V B
Laboratery Eng. Q.C. Inspector, Contractor Consultant D I/-/ l R
DATE:  2-Dec-2023 DATE: 2-Dec-2023 DATE: 2-Dec-2023
B 0 e U
N (] B s 10
Cube Width . ;| Weight |Volume| Density s ' Compressive ;
N Length cm o Height cm| Area cm Ke. m? ngcms Falling Load ki — Type of Failure
2 5 15 15 225 3375 | 2.40500 0.0
4 15 15 15 225 3375 | 0.00000 0.0
6 15 15 : ‘: __225 3375 | 0.00000 0.0 ]
20 d 28 Dz
Lrengin :-).g‘-’t:f'.l_ 250.0




7

sy
k. E‘-:"‘k-ai“{;.;la‘ = .
I, (PR S » v~ % .
(-~ >t —?—'—” 2139 =3 )*— -
'.E‘Ea:thmn\rin]‘, :_?'2‘1'_"“—’ '&"-5" _4-‘3-“— 124}- I_u.\_;_-_.
' - FLRARID ENGINEERING cr\. SULTANTS

ALl g mapdlu Snasd g

Contractor (o35t tanss Joss) desgasdl Cgliel) ouse ()08 45,5
Area Ref. b station from 2+240 TO 2+140 & 04922 TO 0+910
Test Report No. : 1
5—:.'.‘"“‘*?' o A I il Py
Element Class & Type of Concrete: || Iy i {&uf i .D;. . -}i

Particular Area

Date of Casting

Conc. Supplier
Truck No.

“Bate of Tests

AGE OF CUBES

: Slump (mm) :

200 mm
. 26-Nov-2023 Air Content (%) :
P skegip Con'c. Temp (°C) ; 22
. Ambient Temp (°C) :

Unit Weight (T/m?):

3-DeE-2023
7 DAYS

Cube No. | Lengthcm W:::h Height cm| Areacm?® w:i:.ht VO:HTE 2:;:::’; Falling Load kN Stf::g:lr}e::/‘::;‘z Type of Failure
1 15 4 15 225 7968 | 3375 | 2.36089 497 2253 ]
15 15 15 225 7985 | 3375 | 2.36593 531 240.5 ;
3 15 15 15 225 7966 | 3375 2.36030 562 254.6
Required 7 D1/ Average Comp.
strength K- ‘c.n? 187.5 Strength Kg/cm®

Checked By

P ol

Inspected By Witnessed By }

——/] A __r;‘_‘:)\\y

(LA

Laboratory Eng.

‘-E;nsultaﬁp W

Q.C. Inspector, Contractor

DATE: 3-Dec-2023 DATE: 3-Dec-2023 . DATE: 3-Dec-2023
Date of Test 24-Dec-2023
AGE OF_ CUBES 23 DAYS
Cube Width ) ;| Weight [Volume]| Density Compressive _
No. Length cm P Height em| Area cm ke, cm? Kgfem® Falling Load kN Strength Kejein’ Type of Failure
2 15 15 15 225 3375 | 2.40500 a.0
< S 15 15 225 3375 | 0.00000 0.0
5 15 | 1§ 15 : 22_5 3375 | 0.00000 0.0
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Contractor (o292l Jans Jona) dusges)| C¥glaall oduc 8353 45,5

Area Ref, statjon from 2+670 TO 2+580

Test Report No. : i

TEETTm T “'"—-‘-1" T—— ;

Element : !ijr'l:*;q: Class & Type of Concrete : e’ :.‘th,-} - l
Particular Area ; Slump (mm) :
Date of Casting 28-Nov-2023 Air Content (%) :
Conc. Supplier : e (gigh Con'c. Temp (°C) : 22

Truck No. : Ambient Temp (°C) :

Unit Weight (T/m®):

Date of Test:

AGE OF CUBES

a-ec-2023
7 DAYS

Date of Test

7 20eDEC-2023

Width Volume| Density Compressive :
Cube No. | Length cm - Height em| Area em?® Ke | kgen® Falling Load kN Strength Ka/em® Type of Failure
1 15 15 15 225 7968 | 3375 | 2.36089 540 244.6
15 15 15 225 7991 | 3375 | 2.36770 513 232.4

3 i5 15 15 225 7975 | 3375 | 2.36296 507 229.7
Required 7 Day Average Comp.
Strength Kg/cm? 187.5 Strength Kg/cm®
Checked By Inspected By Witnessed By

Laboratory Eng. Q.C. Inspector, Contractor | ConsultantZ)L;{_,_/\ \_CCQH"‘:)

DATE: 5~Dec-2023- DATE: 5-Dec-2023 DATE: 5-Dec-2023

AGE OF CUBES 28 DAYS
Cube Width . 2 | Weight |Volume| Density Compressive e
N, Length = " Height cm| Area cm ke, o Kafem? Falling Load ki Streneth Kgfem® Type of Failure
i5 i5 15 225 3375 | 2.40500 0.0
15 15 15 225 3375 | 0.00000 0.0
15 15 15 i 225 R 3375 | 0.00000 0.0
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Contractor

Area Ref.

(6357l Jansds Jams) duogesd| YglAsl) ddue (5565 45,5

station from 2+670 TO 24580

Element
Particular Area
Nate of Casting
Conc. Supplier

Test Report No. :

250kt OPCI

: 30-Nov-2023

5 b (55

FAW Iy
Class & Type of Concrete : | h % "'
Slump (mm): 200 mm
Air Content (%) :
Con'c. Temp (°C) : 22

Truck No. : Ambient Temp (°C) :
Unit Weight (T/m°):
Dateoi Tests ™ 7-Dec-2023
AGELECUBES 7 DAYS
. Width ) ;| Weight [Volume| Density Compressive
. | Lengthecm ik Height em| Areacm Ke. i Ke/em? Falling Load kN Strength ket Type of Failure
1 15 15 15 225 8015 | 3375 2.37481 510 231.0
2 i5 15 15 225 7968 | 3375 2.36089 507 229.7
3 15 15 15 225 8034 | 3375 | 2.38044 570 258.2
Required 7 Day Average Comp.
strength Kg/cm? 187.5 Strength Kg/cm”? m

Checked By

e

Laboratory Eng.

Inspected By

Witnessed By

d__.--__-"':_'_:

Q.C. Inspector, Contractor

\i

: Consultant D J/"J, \(_c, Q \5

DATE:

AGE OF CUBES

Date of Test

~ Lec-2023

28-Dec-2023
28 DAYS

DATE:

7-Dec-2023

|DATE:

7-Dec-2023

Cube ) , | Weight Density ) : Compressive }
i Length cm - Height cm| Area cm K. R & g/cms Falling Load kN Shrssigih ngmz Type of Failure
2 5 15 15 225 3375 | 2.40500 0.0
4 15 15" 15 225 3375 | 0.00000 0.0
5} | 15 15 15 225 _ 3375 | 0.00000 B 0.0

250.0
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Contractor 1 (0392ell Lo Jomo) dusgasdl CYslaal) sdse (5558 a5

Area Ref. :  statlon from 0+400 TO 0+200

Test Report No. : 1

! it o] | e

Element : J Class & Type of Concrete : ,5‘@1;&!}} Wk
Particular Area ; Slump (mm) : 200 mm
Date of Casting . 20-Nov-2023 Air Content (%) :
Conc. Supplier ; sus (5558 Con'c. Temp (°C) : 22

Truck No, : Ambient Temp (°C) :

Unit Weight {Tfma):

Datoof Test:  27-Nov-2023

AGE OF CUBES 7 DAYS
. Density Compressive
Cube No. h ‘ Fal N T f
ube No. | Length em o Height cm| Areacm Ke. i Ke/em® alling Load k Strength Kg/em? ype of Failure
15 15 15 225 8057 | 3375 2.38726 601 272.3
15 15 15 225 8124 | 3375 | 2.40711 580 262.7
15 15 15 225 8024 | 3375 2.37748 599 271.3
Required 7 Day Average Comp.
Strength Kg/cm® 187.5 Strength Kg/cm?
Checked By Inspected By Witnessed By
2 Ty
- " — “h-i
Laboratory Eng. Q.C. Inspector, Contractor Consultant D L/t"{/ \(C\)
DATE: 27-Nov-2023 DATE; 27-Nov-2023 DATE: 27-Nov-2023

. DateofTest  18-Dec-2023

AGE OF CUBES 28 DAYS
Cube Width 2 | Weight |Volume| Density ; Compressive B
| 3 .
No Length cm N Heightcm| Areacm K. N Kgfem? Falling Load kN Strenath Ko Type of Failure
2 15 15 15 225 3375 | 2.40500 744 337.0
4 15 i5 15 225 3375 | 0.00000 716 3243
6 | 15 | 15 | 35 | 225 |  13375/0.00000] 725 328.4
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Contractor

Area Ref.

(03522l lagp Jans) dusganll Y gliall ose (558 45 ;

station from5+640 TO 5+740

Element
Particular Area
Date of Casting
Conc. Supplier
Truck No.

Datelof Test

AGE OF CUBES

Test Report No.

s G7C

3-Dec-2023

odie (glgh

Class & Type of Concrete : LY L
Slump (mm) : 200 mm
Air Content (%) :
Con'c. Temp (°C) : 22

10-Dec-2023
7 DAYS

Ambient Temp (°C) :
Unit Weight (T/m?):

Width ", | Weight [Volume| Density ) Compressive .
Cube No. | Langth em o Height cm| Area cm . m? Ke/cm? Falling Load kN Strength Ke/em? Type of Failure

1 15 15 15 225 8067 | 3375 | 2.39022 505 228.8

2 15 15 15 225 8025 | 3375 2.37778 499 226.0

3 15 15 15 225 8058 | 3375 2.38756 500 226.5
Required 7 Day Average Comp.
Strength Kg/cm® 187.5 Strength Kg/cm® m
Checked By Inspected By Witnessed By
A 4

T 2 - S
Laboratory Eng. Q.C. Inspector, Contractor 'ﬁant EM'"—/ \ ~C \) B
DATE: 10-Dec-2023 DATE: 10-Dec-2623 DATE: 10-Dec-2023
Date Dec-20
. 0 B 2 DA ;

Cube Width : » | Weight |Volume| Density - Compressiva " i

No. Length cm . Height cm| Area cm ke, ! Kefem® Falling Load ki Strength Ke/ern® ype of Failure

2 15 | 15 | 15 | 225 3375 | 2.40500 0.0

4 15 15 15 225 3375 | 0.00000 0.0

g 15 i5 5 | 225 3375 | 0.00000 0.0
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Contractor (o357l Janz Jana) duagandl Y glaall siss (5558 45,5
Area Ref, :  statlon from5+550 TO 5+640
Test Report No. : i
) o ‘ ;
Element Class & Type of Concrete ;| i l!, mlﬂ ;i
Particular Area : Slump (mm} :
Date of Casting :  5-Dec-2023 Air Content (%) :
Conc. Supplier P sksgy Con'c. Temp (°C) : 22
Truck No. : Ambient Temp (°C) :
Unit Weight (T/m?):
) D [
4! () By
Width 5 | Weight [Volume| Density Compressive
Cube No. | Length cm - Height cm| Areacm Ke. ) Ke/em® Falling Load kN Strength Ke/em® Type of Failure
1 15 15 15 225 8058 | 3375 | 2.38756 580 262.7
2 15 15 15 225 8069 | 3375 2.39081 543 246.0
3 15 15 15 225 8047 | 3375 | 2.38430 562 254.6
Required 7 Day Average Comp.
Strength Kg/cm® 187.5 Strength Kgfcmz'_m
Checked By Inspected By Witnessed By
R o,
@%—:‘— i . o
Laboratory Eng. Q.C. Inspector, Contractor Consultant & L’{’/ | \C’\_j
DATE: 12-Dec-2023 DATE: 12-Dec-2023 'loaTe: 12-Dec-2023
Date of Test 2-1an-2024
AGEOFCUBES . 28 DAYS
Cube Width ; , | Weight |Volume| Density : Compressive :
Y ki gilure
o, Length cm i Height cmif Area cm Ke. e Kgfem® Falling Load kN i Type of Failure
2 i5 15 15 225 3375 | 2.40500 0.0
4 15 15 15 225 3375 | 0.00000 0.0
6 15 35 i 15_ 225 3375 | 0.00000 - 0.0
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Contractor : (099281 2> Jons) dusgasll 3Yglial L (Shed A5 — o
Area Ref, ¢ station from 0+700 TO g+590
—— e
Test Report No. : 1
: }’.‘»!;%!5!!
Element : « Class & Type of Concrete : BE 4
Particular Arés— - Slurnp (mm): 200 mm

Con'c. Temp (°C) :

Date of Casting ' T;  18-Nov-2023 Air Content (%) ;
— e
Conc. Supplier : e 15 22
S

Truck No. : Ambient Temp (°C) ;
) S
' Unit Weight (T/m?
i [3 120
Width Weight |Volume| Density Compressive
be No. 2 ,
Cube No. | Length cm o Helght cm| Areacm Ke. am? Ke/em® Falling Load kN Strength K/em? Type of Failure
1 15 | 15 | 15 | 225 | 7958 | 3375 | 235793 | 499 | 260 | i
15 | 15 | 15 | 225 | 7964 | 3375 [ 235970 512 | 2315 |
3 | 35 ¢ 45 | 35 | o5 | 7981 [3375] 2.36474 | 520 | 2356
Required 7 Day Average Comp.
Strength Keie 2 187.5 Strength Kg/cm?
1
Checked By Inspected By Witnessed By
f;!?__ L e2onraciill e Ll v =
Laboratory Eng. Q.C. Inspector, Contractor Consultén
DATE: 25-Nov-2023 DATE: 25-Nov-2023 DATE: 25-Nov-2023
P i e

Dateor ot 16-Doc2023
AGE OF CUBES 28 DAYS
Width
CIT’

Cube
Na.

Weight |Volume| Density
Kafem® Strenath Kgfem®

T
[ ___f__'__ B T E—

2.00000 . 0.0 ; ;

Compressive

Length cm Height em| Area cns? Falling Load kN Type of Failire
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»
Contractor (o8l Jarns Joma) dussasll Y sliall s Siad aS 4
Area Ref, station from 0+590 TO 0+400

Test Report No. : - 1 1
Element s Class & Type of Concrete : fi : :Lijf*ﬁg;’
Particular Area i Slump (mm) : 200 mm
Date of Casting ¢  19-Nov-2023 Alfr Content (%) :
Conc. Supplier b shegd Con'c. Temp (°C) ; 22
Truck No. : Ambient Temp (°C) :
Unit Weight (T/m?):
BoicGiTest s e 06-Nov-2022
AGEOFCUBES = . 7pAys . =
" Density Compressive )
. | Lengta em Area cm Ke. P i gjcm’ Falling Load kN Strength Kg/cr? Type of Failure
15 15 15 225 7958 | 3375 2.35793 533 241.4
2 15 15 15 225 7984 | 3375 2.36563 511 231.5
15 15 15 225 7964 | 3375 2.35970 539 244.2
Required 7 Day Average Comp.
Strength Kg/em?* - 187.5 Strength Kg/cm?.

Checked By : Inspected By Witnessed By
By N (”
e U
. Laboratory Eng. Q.C. Inspector, Contractor ﬁuh@ 7 \L‘-__) 2
DATE:  26-Nov-2023 DATE: 26-Nov-2023 DATE 26-Nov-2023
,-2'0'23‘,' ey
28 DAYS
Compressive .
il 4 T Failurs
Falling Load kN Strength Kefern? Type of Failu
—
2 | 15 [ 15 | 15 | 225 | [ 3375 | 2.40500] | oo ‘
4 | 15 [ o5 | 18 | 255 | | 3375 | 0.00000 | et 90 I
€ | 15 | 15 | 15 | 205 | | 2375 | 0.00000 | _i 0.0 |
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Contractor . :
Area Ref, P gl Yl
Test Report No. : i

ool
byl
Class & Type of Concrete F%'g

Element }
Particular Area - Slump (mm) ' 200 mm
Dateof Casting ~ :  25-Nov-2023 Air Content (%) :
Corc, Supplier P sk g Con'c. Temp (°C) 22
Truck No, : Ambient Temp (°C) ;
P —
Unit Weight (T/m?):
4
[l a H 4
Width Weight |Volume Density Compressive .
No. 2
Cube No. | Length cm 5 Helght cm| Areaem Ke. a® | os? Falling Load ki Strength Kg/cm? Type of Failure
1 15 15 15 225 7925 | 3375] 2.34815 476 215.6
2 i i 15 15 225 7981 | 3375 2.36474 483 218.8
3 15 15 15 225 7964 | 3375 | 2.35970 491 222.4 ‘
Required 7 Day Average Comp. |
Strength Kg/cm? 187.5 Strength Ke/cm? 1) ‘1
Checked By . Inspected By
AA
Y=
Laboratory Eng. Q.C. Inspector, Contractor
DATE: 2-Dec-2023 DATE: 2-Dec-2023 2-Dac-2023
TOR e S
[ (]
4 [} H 4
Cuba Width ; i 2 | Weight |Volume| Density i " Compressive s
No. Length cm - Height cmf Area ey Ke. . kefem® Falling Load ki Strength Kg/em? Tyvpe of Failure
2 | 15 35 [ 15 | 225 | 3375 ] 2.40500 | | oo 4_ S
4 | 15 | 15 | 15 [ 225 | | 3375 | 0.00000 | ] oo [T
6 | 15 | 15 | 15 | =25 ,‘ | 3375 [ 0.00000 | ,l
i :;':"_':'_.._‘&-!



Contractor

Area Ref.

gl |
TCINEERING Sovagg g

allgng oyias

: (09.92¢l dacys texs) Az gondl Y glial) [NVY g_g;_i‘_:‘,.é 454
_____ _-———___________—-—-———_._*___________-—-—-_____ e e e .

station from 24240 o 24340 & 04922 TO 04910

P—

Element
Particular Arez

Test Report No.

: Slurnp (mm) ; 200 mm
—_—

: 1

S T ey,
; Class & Type of Concrete : B 10250 ks t«ndi"i*:?{.tmf“"il
———den A T

Date of Casting 26-Nov-2023 Air Content (%) :
Conc. Supplier : 845 15i5d . Con'c. Temp (°c) ; 22
Truck No. 2 ' Ambient Temp (°C) ;
I Unit Weight (T/m?);
J3-Dee-2093
__________ _ 7 DAYS . |
Weight |Volume Density ; Compressive

Helght cm| Area em? Falling Load kN Type of Failure

K. em® | Kefem® Strength Kg/em?
1 | 15 [ 15 ] 13 | 225 | 7967 | 3375 ] 2.36059 | 497 | 2251 |
[ 15 [ 13 |_15 | 225 | 7a95 | 3375 | 233926 | 581 | 205 |
3 [ 15 |15 | 15 | 225 | 7958 [ 3375 ] 235793 | 562 | 2548

Required 7 Day

Average Comp,

Ll

Strength Kg/cm? 187.5 Strength Kg/cm? | ooy
Checked By Inspected By Witnessed By
3 \ \\
—aadn ‘:Q"‘ e e —
Leboratory Eng. Q.C. Inspector, Contractor

C;nﬁ:;l-tant ‘75 B 5l f\{ ‘\:

DATE: 3-Dec-2023

—_—
: Daieoriest 24-D8e-2023

DATE: 3-Dec-2023

DATE: 3-Dec-2023
—_———

28 DAYS

15 15
i

x #a o T ' '
Width 2 | Weight |Volume| Density " Cempressive L H
} eight oy 82 Cr Falling Load ki Type of Fzilure p
ke ™ K& | e’ | Kg/em® - Strength Kg/em? L [
‘ —
15 | 15 | 15 | 223 3375 | 2.40500 0.0
- 3375 | 0.00000 0.0 J

| 3375 | 0.00000
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